

4A Molecular Sieve Test Report

Entrusted enterprise: Shenzhen Watt New Energy Co. LTD

Product Inspection Report Form

Name	4A molecular sieve	Specification	StripesØ1.6mm	Sample date	2024-01-03
Type of test	Factory inspection	Date of inspection	2024-01-03	Note	/
Test Methods	HG/T2524-2010				
	Test results				
Serial number	Test items	Unit	Standard Requirements	Test results	
1	Exterior condition		Beige bar type No impurities	Beige ball and strip type No impurities	
2	Diameter size	mm	1.6	1.6	
3	Static water adsorption	%	≥20	22.1	
4	Attrition rate	%	≤0.50	0.12	
5	Compressive strength	N/piece	≥30	40.8	

1.We support any legitimate third-party organization for re inspection.

2.If you have any objections, please contact us. Please refer to the contact information below.

3.Company Address:Bao'an District, Shenzhen City, Guangdong Province

Tel:008618688989799 Website: <http://www.carbonatelithium.com/> Email:alice@carbonatelithium.com

